
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

SWAKOPPOORT –VON BACH- NAVACHAB WATER SUPPLY SCHEME  

 

 

 

UPDATED ENVIRONMENTAL MANAGEMENT PLAN  

 

Date: Prepared by: 

June 2020 NamWater, Private Bag 13389, Windhoek, Namibia 

 Contact Person: F Aupokolo 

 Tel: +264-6171 2095 

 Email: AupokoloF@namwater.com.na 



i 
 

Table of Contents 
LIST OF ABBREVIATIONS ................................................................................................... III 

1. PURPOSE OF THE EMP ................................................................................................ 4 

2. INTRODUCTION ............................................................................................................. 5 
[...]
to the Von Bach Dam runs via a booster pump station at Gross Barmen.  The system is 

equipped with three pump stations: the abstraction tower pumps which feed a base station 

at Swakoppoort Dam and a booster station at Gross Barmen en route to the Von Bach 

Dam.   

IV. Okongava-Karibib: A pipeline scheme supplying raw-water to the Karibib Purification 

Plant. 

V. Karibib Purification: A water treatment plant supplying potable water to the town of 

Karibib. Raw water is supplied from the Swakoppoort Dam.   

VI. Navachab Mine: A piped water scheme supplying raw-water to the Navachab mine. The 

scheme receives water from the Swakoppoort Dam.  

2.2 Swakoppoort Dam 

The Swakoppoort Dam is one of the three Central Area dams and located some 70 km 

northwest of Windhoek and 50 km southwest of Okahandja.  The Swakoppoort dam is the main 

storage dam for water supply to the town of Karibib and the Navachab Gold Mine. It also acts 

as an important source for augmenting the water supply to Windhoek and supplies a group of 

consumers along the water supply routes to the Von Bach Dam and Okongava Reservoir. 

 

The dam’s concrete arch structure, extraction tower and access bridge are in excellent 

condition.  Water can be abstracted from various levels in the dam and this is controlled by 

means of valves located in the extraction tower.  

 

Raw water from the Swakoppoort dam is supplied from the extraction tower to the Swakoppoort 

Base Pump Station via a set of submersible pumps in the Tower pump station.  The Base 

pump station is located on the northern bank of the dam, approximately 690 m from the dam 

wall.  Raw water first passes through an intermediate reservoir before it is fed to the Base 

pump station. 

 

Two sets of pumps are housed at the Swakoppoort Base pump station, namely the 

Swakoppoort - Von Bach pumps and Swakoppoort - Okongava pumps. 

  



6 
 

2.3 Okongava – Karibib/Navachab Scheme 

Karibib town is located in the central eastern part of the Erongo Region and is administered by 

the Karibib Municipality.  The town comprises two distinct townships: Karibib and Usab, while 

there is also an informal settlement area near Usab.  There are approximately 765 erven (not 

all developed) in Karibib and approximately 150 informal houses in the settlement near Usab.  

The current population is estimated at 5 100 residents with approximately 1 200 households in 

total (including settlers).  There are approximately 696 consumer meters which are not read 

regularly. The figures exclude the NDF base near the Karibib Airport on the road to Omaruru.  

 

The Navachab Gold Mine is located on the farm Navachab, 6 km south of the B2 main road 

between Okahandja and Swakopmund. The deposit contains very fine-grained gold, is situated 

within the southern central zone of the Damaran Orogenic belt and was originally discovered 

as a result of a geochemical exploration program in October 1984. It was originally anticipated 

that the life of mine would be in the region of 13 years. 

 

The main ore body at Navachab is some 35 m thick and it is mined by open-cast method to a 

depth of over 200 metres. The ore body is estimated to contain 10.4 million tonnes of ore with 

average grade of 2.3 grams of gold per ton. More than 85% of the gold occurs as native gold 

and the remainder as maldonite (Au2Bi).  

 

Navachab Gold Mine has the capacity to treat 1.32 million metric tonnes of ore per year. In 

2004, gold production was 647 kg, compared with 2,331 kg in (2003) and 2,653 kg in (2002). 

The drastic decrease during 2004 was attributed to a suspension of open-pit mining, due to 

the installation of new mining equipment. The Navachab Mine has recently delineated 

additional ore reserves, and was granted an additional 15-year mining license from the Ministry 

of Mines and Energy.  

 

The mine is wholly owned by Anglo Ashanti Gold (Pty) Ltd, who recently announced their 

intention to expand mining operations at the Navachab Gold Mine.  Since the envisaged 

expansion depends on the availability of sufficient amounts of raw water from the Swakoppoort-

Navachab bulk supply scheme, the mine requested NamWater to investigate the possibility of 

increasing the current supply capacity from 250 m3/h to 420 m3/h from 2012 onwards. The 

results of the feasibility study are contained in the NamWater Report Number NWC-IP-

NAVAC02-01, Situation Assessment to Increase Water Supply to Navachab Gold Mine. 

 

2.4 Karibib Purification 

This treatment works supplies potable water to the town of Karibib. . There are two 200 mm 

diam. mechanical bulk sales meters serving the town, which are located at the outlet of the 

Karibib terminal reservoir. In 2008/09, 301 513 m³ were sold from this scheme. 

 

The Karibib Water Treatment Plant (KWTP) has a total capacity of 216 m3/hour or 4 700 m3/d 

at 22 hour operation (60 l/s) and was completed in 1989. The Swakoppoort dam supplies raw 

water to the plant via a 65 km pumping main to the Okongava reservoir, from where the water 

is fed via a gravity pipeline to the KWTP over a distance of approximately 21.7 km. The plant 

was inspected on 25 June 2010. During the site visit the plant was not in operation.   

 



7 
 

The EMP is for existing schemes namely Swakoppoort-Von Bach, Okongava-

Karibib/Navachab Scheme, and the Swakoppoort-Okongava and it is therefore only for the 

operation and maintenance of the schemes. 

 

 
Figure 1: Swakoppoort- Navachab Location Map 

 

 

  



8 
 

3  SWAKOPPOORT-VON BACH-NAVACHAB INFRASTRUCTURE 

3.1 Water Source 

3.1.1. Swakoppoort-Von Bach Scheme 

This scheme is supplied from the Swakoppoort Dam. Although the dam’s capacity of 63.5 Mm3 

is more than that of the Von Bach Dam, its surface area to water volume relationship is less 

favourable than Von Bach.  After the rainy season, water that is impounded in the Swakoppoort 

Dam is transferred to the Von Bach Dam to counteract the higher evaporation losses at the 

Swakoppoort dam.  

 

The Swakoppoort - Von Bach pumping main has been designed in such a way that water from 

the Von Bach dam can also be fed to the Swakoppoort dam under reverse gravity flow. In this 

way the Von Bach dam can be used to augment the water supply to the town of Karibib, the 

Navachab Gold Mine and other water supply points, if the need arises. 

 

The Swakoppoort Dam is located on the Swakop River, downstream of the Von Bach Dam.  

The dam has a catchment area of roughly 5 480 km2 and is fed from the Swakop River, 

Otjihavera River from the Windhoek area and various tributaries from the Khomas Hochland 

area.  It is a double curvature concrete arch dam and the yield of the dam at 95% assurance 

is 4.5 Mm³/annum.  

 

3.1.2. Swakoppoort – Okongava Scheme 

The Swakoppoort – Okongava pipeline scheme supplies raw-water from Swakoppoort Dam to 

the Okongava Reservoir, from where water is transferred to both Karibib town and the 

Navachab Gold Mine.  

 

As described in Section 26.1, raw water is initially pumped from the Swakoppoort extraction 

tower to the Swakoppoort Base Pump Station via a set of submersible pumps in the Tower 

pump station.  Raw water first passes through an intermediate reservoir before it is fed to the 

Base pump station. 

 

The Swakoppoort - Okongava pumping main consists of the Okongava pump set in the 

Swakoppoort Base pump station, the Okongava storage reservoir and a 65 km long pipeline 

connecting the two components. From the Okongava reservoir water gravitates to Karibib town 

and Navachab Mine. 

 

3.1.3. Okongava – Karibib/Navachab Scheme 

This system supplies raw water from the Okongava reservoir to the town of Karibib and the 

Navachab Gold Mine and all components are located in the Erongo Region. The Swakoppoort 

dam is the main water source for both of these schemes. This is a raw water scheme and 

therefore no water treatment is provided. 

 

The schematic layouts of the existing infrastructure are indicated in Figure 2-6 below. 

 

3.2 Process Units 

The treatment process at the KWTP can be summarised as follows:  
 Coagulant dosing at hydraulic jump at the inlet works;  

 Powder Activated Carbon Dosage (10 mg/L) at the inlet works;  

 Dosing of lime to stabilise water;  



9 
 

 Flocculation canals;  

 Settler;  

 Intermediate chlorination before the sand filters; 

 Rapid sand filtration; 

 Clear water well ; 

 Chlorination.  

 

3.3 Water Quality  

3.3.1 Swakoppoort-Von Bach  

The water at Okahitwa meets the Group B limits for conductivity and total dissolved salts, as 

well as for all inorganic determinants. 

 

Chlorine dosing is at the Okahitwa reservoir is currently done by means of a floating chlorine 

dispenser, which uses chlorine tablets, placed in the elevated reservoir. 

 

3.3.2 Swakoppoort – Okongava Scheme 

Chlorination is done with Cl2 gas installations at Booster 2, Otjihase reservoirs and Windhoek 

airport ground level reservoir. The chlorination systems are reported to be in good working 

condition and should be maintained properly at recommended intervals. 

 

3.3.3 Okongava – Karibib/Navachab Scheme 

Additional chlorination of the Rüdenau Nord supply is done at the Gross Barmen pump house.  

The chlorination is undertaken by means of injecting a concentrated Sodium Hypochlorite 

solution into the pump line at a position downstream of the base pumps.  

 

A single Grundfos/Alldos diaphragm type dosing pump, BMI 1.0-10 B, is installed with a 

maximum capacity of 1.0 L/h at 10 Bar pressure. The dosing pump is equipped with an 

adjustable dial to vary the dosing rate. The Sodium Hypochlorite solution is fed to the dosing 

pump from a 500L GRP make-up tank, which is also housed inside the pump house. 

 

3.4 Pipe Work  

3.4.1 Swakoppoort-Von Bach Scheme 

In the 1970’s a 600 mm diameter steel pipeline was constructed from the Swakoppoort Dam 

to the Von Bach Dam.  Raw water from Von Bach Dam is supplied to the Von Bach Water 

Treatment Plant where it is purified before being pumped to Windhoek. The pipe work for the 

Swakoppoort-Von Bach scheme consists of the three sections, Swakoppoort extraction tower 

to Base pump station, Base station to Booster pump station and finally Booster station to Von 

Bach Water Treatment Plant. 

 

A short pipeline conveys raw-water from the Swakoppoort abstraction Tower to the 

intermediate reservoir at the Swakoppoort Base pump station. The pipeline from Swakoppoort 

base pump station to the Booster pump station at Gross Barmen consists of a diam. 600 steel 

pipe line with cathodic protection. The pipeline from Booster Station to Von Bach consists of 

approximately ±51 km diam. 600 steel pipe also with cathodic protection. 

 

 



10 
 

3.4.2 Swakoppoort-Okongava 

The pipeline from the Swakoppoort Base pump station to the 15 000 m3 Okongava reservoir 

is approximately 65 km long and is a 620 mm diam. and constructed from pre-stressed 

concrete pipe.   The design capacity of the 620 mm diam. pipeline is 734 m³/hour.  

  

3.4.3 Okongava – Karibib/Navachab Scheme 

Both schemes are supplied from the Okongava reservoir, which transfers the raw water under 

gravity to the Karibib/Navachab junction.  At this junction the feed bifurcates to supply the 

Navachab Gold Mine and Karibib Water Treatment Plant via two separate gravity pipelines. 

 

Okongava reservoir – Karibib/Navachab junction 

From the Okongava reservoir water is transported over 13 km to the Karibib/Navachab 

junction. For the first 8.6 km the pipeline is constructed from 600 mm diam. AC pipe of 

unconfirmed class, where after it reduces to 450 mm diam. AC class 12 CID pipe for 3.2 km 

and the last 2.2 km is a 400 mm diam. AC class 12 CID and class 18 CID pipe for 1.2 km and 

1 km, respectively. 

 

The design capacity of the 620/450/400 mm diam. gravity pipeline is 734 m³/h. This flow rate 

(204 L/s) equates to velocities of between 1.6 m/s and 0.75 m/s through the various pipe sizes. 

 

Karibib/Navachab junction - Karibib Water Treatment Plant 

From the Karibib/Navachab junction, raw water is fed to the Karibib Water Treatment Plant via 

a 9 km long gravity pipeline constructed from a 350 mm diam. AC class 18 CID for 3.7 km and 

a 350 mm diam. AC class 24 for the remaining section of pipeline. The design capacity of the 

pipeline is 482 m³/h and 1.52 m/s. 

 

Karibib/Navachab junction – Navachab Mine  

From the Karibib/Navachab junction water is transported over 7 km to the connection point at 

the Navachab Terminal Reservoir. For the first 1.8 km the pipeline is constructed from 350 mm 

diam. AC class 18 CID, then reduce to a 250 mm diam. AC class 18 CID pipe for 600 m.  The 

pipe class then changes to a 250 mm diam. AC class 24 CID pipe for 2.6 km from where the 

pipeline class increases to a 250 mm diam. AC class 30 for the last 1.8 km. 

 

Although the original design capacity was determined as 360 m³/h, the feasible capacity of the 

350/250 mm diam. gravity pipeline is set at 320 m³/h. This flow rate (89 L/s) equates to 

velocities of between 2.0 m/s and 1.0 m/s through the two pipe sizes. 

 

3.5 Reservoirs 

3.5.1 Swakoppoort-Von Bach 
The storage facilities consist of the following two reservoirs: 

 The Intermediate reservoir at the Base pump station, situated on the northern bank of 

the dam, approximately 500 m from the dam wall.  It is an open concrete reservoir inside 

the fence of the base pump station.  The reservoir has a design capacity of 1000 m³ 

and acts as a sump for the Base Station pumps. 

 A 500 m³ closed concrete ground reservoir at Booster pump station, which acts as a 

sump for the Booster pump station.  The reservoir has a design capacity of 500 m³.  The 

reservoir appears to be in a general good condition with minor leakage observed around 

the base. 



11 
 

 

3.5.2 Swakoppoort-Okongava 
The storage facilities consist of the following reservoirs: 

 The Okongava reservoir is a PVC lined, open earth bank reservoir with a capacity of 15 

000 m3.  The reservoir is divided in two compartments, each with a capacity of 

approximately 7 500 m3. The full supply level is at 1 289.43 mAMSL and the lowest 

abstraction level is at 1 286.36 mAMSL. From these reservoirs the water is gravity fed 

to Karibib and Navachab Mine.  A fence on the banks of the reservoirs prevents animals 

and people staying in the area from damaging the lining.  The inlet structure and split 

between the two reservoirs is outside the fenced area. 

 

3.5.3 Okongava-Karibib/Navachab Scheme 
The storage facilities consist of the following: 

 The 500 m3 concrete raw water reservoir at the Navachab Mine, located on a hill at the 

eastern side of the mine premises.  The concrete reservoir has a cylindrical shape and is 

covered with a corrugated IBR roof and steel support structure.  

 

Inlet and outlet pipes to the reservoir are constructed above ground and appear to be in 

reasonable condition. Although the reservoir is owned by Navachab Mine and not the 

responsibility of NamWater, it can be reported that the concrete appears to be in good 

condition and no leaks were visible on the joints in the walls. The corrugated IBR roof and 

steel support structure showed signs of advanced corrosion. 

 The Karibib terminal reservoir is a 1 250 m3 potable water reservoir, located downstream 

of the Treatment Plant and used to store treated water for Karibib town.  The reservoir is 

situated close to the treatment works and is located on the highest point in town.  The 

concrete reservoir has a cylindrical shape and is covered with a dome type concrete roof.   

 

Treated water is pumped by means of the Clearwater Pumps to the reservoir inlet pipes, which 
pass through the base of the reservoir walls.  The outlet pipes are below ground and discharge 
into the town’s water reticulation. The inlet and outlet pipes and fittings appear to be in 
reasonable condition where visible above ground and in the manholes. Although the concrete 